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	Posology and method of  administration
	
	////////////////
Spinal/epidural anesthesia:

For patients receiving spinal/epidural anesthesia see section 4.4, Spinal/epidural anesthesia.
////////////////

	Special warnings and precautions for use
	
	////////////////
Spinal/epidural anesthesia in patients given preventive treatment with LMWH 

As with other anti-coagulants, tThere have been cases of neuraxial haematomas reported with the concurrent use of enoxaparin sodium and spinal/epidural anaesthesia resulting in long-term or permanent paralysis. These events are rare with enoxaparin sodium dosage regimens 40 mg once daily or lower. The risk is greater with higher enoxaparin sodium dosage regimens, use of post-operative indwelling catheters or the concomitant use of additional drugs affecting haemostasis such as non-steroidal anti-inflammatory drugs (NSAIDs) (see section 4.5 Interactions with Other Medicines). The risk also appears to be increased by traumatic or repeated neuraxial puncture or in patients with a history of spinal surgery or spinal deformity.

To reduce the potential risk of bleeding associated with the concurrent use of enoxaparin sodium and epidural or spinal anaesthesia/analgesia, the pharmacokinetic profile of the drug should be considered (see section 5.2 Pharmacokinetics). Placement and removal of the needle/catheter is best performed when the anticoagulant effect of enoxaparin is low; however, the exact timing to reach a sufficiently low anticoagulant effect in each patient is not known.

Placement or removal of an epidural or spinal needle or catheter should be delayed for at least 10-12 hours after administration of a DVT prophylactic dose of enoxaparin sodium (20 mg or 40 mg once daily), whereas patients receiving higher doses of enoxaparin sodium (1 mg/kg twice daily or 1.5 mg/kg once daily) will require longer delays (24 hours). The subsequent enoxaparin dose should be given no sooner than 2 hours after the needle/catheter removal or insertion. The patient’s regular CLEXANE dose may need to be delayed to ensure this. If blood is present during needle/catheter placement, the subsequent dose of CLEXANE should be delayed for 24 hours after placement. 

lower doses (20 mg once daily, 30 mg once or twice daily or 40 mg once daily) of enoxaparin, and at least 24 hours after the administration of higher doses (0.75 mg/kg twice daily, 1 mg/kg twice daily, or 1.5 mg/kg once daily) of enoxaparin. Anti-Xa levels are still detectable at these time points, and these delays are not

a guarantee that neuraxial hematoma will be avoided. Patients receiving the 0.75 mg/kg twice-daily dose or the 1 mg/kg twice-daily dose should not receive the second enoxaparin dose in the twice-daily regimen to allow a longer delay before catheter placement or removal. Likewise, although a specific recommendation for timing of a subsequent enoxaparin dose after catheter removal cannot be made, consider delaying this next dose for at least four hours, based on a benefit-risk assessment considering both the risk for thrombosis and the risk for bleeding in the context of the procedure and patient risk factors. For patients with creatinine clearance < 30ml/minute, additional considerations are necessary because elimination of enoxaparin is more prolonged; consider doubling the timing of removal of a catheter, at least 24 hours for the lower prescribed dose of enoxaparin (30 mg once daily) and at least 48 hours for the higher dose (1 mg/kg/day). 

Should the physician decide to administer anticoagulation in the context of epidural/spinal anaesthesia, or lumbar puncture, extreme vigilance and frequent monitoring must be exercised to detect any signs and symptoms of spinal haematoma such as midline back pain, sensory and motor deficits (numbness or weakness in lower limbs), bowel and/or bladder dysfunction. Patients should be instructed to inform their physician immediately if they experience any of the above signs or symptoms. If signs or symptoms of spinal haematoma are suspected, urgent diagnosis and treatment including spinal cord decompression should be initiated even though such treatment may not prevent or reverse neurological sequelae.
////////////////


